
 

Approve Deny Signatures Date 

X  
 
 
William C. Mitchell, E.I.T. / Environmental Engineering Specialist May 25, 2022 

X  
 
 
Christopher Kriley, P.E. / Program Manager May 26, 2022 

 

Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0254606 

Facility Type Municipal APS ID 946034 

Major / Minor Minor Authorization ID 1190997 

a 
Applicant and Facility Information 

a 

Applicant Name Saltsburg Borough   Facility Name Saltsburg STP  

Applicant Address 320 Point Street  Facility Address High Street & Canal Street  

 Saltsburg, PA 15681-1118   Saltsburg, PA 15681  

Applicant Contact Mr. Donald Kelly  Facility Contact Same as Applicant  

Applicant Phone (724) 639-9413  Facility Phone Same as Applicant  

Client ID 145865  Site ID 755082  

Ch 94 Load Status Existing Hydraulic Overload  Municipality Saltsburg Borough  

Connection Status Self Imposed Connection Prohibition  County Indiana  

Date Application Received June 30, 2017  EPA Waived? Yes  

Date Application Accepted July 20, 2017  If No, Reason   

  

Purpose of Application Application for a renewal of an NPDES permit for discharge of treated Sewage   

a 

 

Summary of Review 

The applicant has applied for a renewal of an existing NPDES Permit, Permit No. PA0254606, which was previously issued 
by the Department on December 12, 2012.  That permit expired on December 31, 2017.  
 
WQM Permit 3213400 was issued by the Department on August 26, 2013 and authorizes construction of a new extended 
aeration plant with an annual average design flow of 0.2 MGD.   
 
The receiving stream, Conemaugh River, is classified as a WWF and is located in State Watershed No. 18-C.   
 
CSO Outfalls 003, 004, 005, and 006 will again be permitted.  These outfalls serve as combined sewer overflows 
necessitated by storm water entering the sewer system and exceeding the hydraulic capacity of the sewers and/or the 
treatment plant and are permitted to discharge only for this reason.  Dry weather discharges from these outfalls are 
Prohibited.  Part A.I.B, Identification of Combined Sewer Overflow Discharges, and Part C.II, Combined Sewer Overflows, 
have been added to the permit.  
 
The Department previously approved the NMC and LTCP Reports.  The LTCP proposes to comply with the Presumption 
Approach Criteria of the EPA CSO Policy with an 85% capture rate for the system-wide combined sewage volume collected 
in the combined sewer system during precipitation events under average design conditions.   
 
The applicant has failed to submit a Post Construction Compliance Monitoring Plan (PCCMP) to the Department as required 
by the approved LTCP Task Implementation Schedule.  The PCCMP was to be submitted to the Department on or before 
December 1, 2015.  This milestone was not included in the previous NPDES Permit.  Submission of the PCCMP will be 
required within 12 months of the permit effective date.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0254606 
Saltsburg STP  
 
 

2 

Summary of Review 

The Chapter 94 Load Status for this facility indicates an Existing Hydraulic Overload.  The Department’s NW Regional Office 
approved a Corrective Action Plan (CAP) for this facility on April 3, 2019.  In accordance with the approved CAP, the 
applicant is required to submit quarterly progress reports to the Department until they have successfully completed the CAP 
and eliminated the hydraulic overload of the sewage conveyance system and STP.  Attached is a copy of the most recently 
submitted quarterly report (Attachment #4) 
 
The applicant has complied with Act 14 Notifications and no comments were received.  
 
Sludge use and disposal description and location(s):  Hauled to another regional WWTP. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0254606 
Saltsburg STP  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.2  

 Latitude 40º 28' 53.00"  Longitude -79º 26' 49.00"  

 Quad Name Saltsburg  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Conemaugh River (WWF)  Stream Code 43832  

 NHD Com ID 123722219  RMI 0.56  

 Drainage Area 1370  Yield (cfs/mi2) 0.0905  

 Q7-10 Flow (cfs) 124  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  828  Slope (ft/ft) 0.00069  

 Watershed No. 18-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use NONE  Exceptions to Criteria NONE  

 Assessment Status Impaired  

 Cause(s) of Impairment 
DEWATERING, FLOW REGIME MODIFICATION, METALS, POLYCHLORINATED 
BIPHENYLS (PCBS)  

 Source(s) of Impairment 
ACID MINE DRAINAGE, DAM OR IMPOUNDMENT, IMPACTS FROM 
HYDROSTRUCTURE FLOW REGULATION/MODIFICATION  

 TMDL Status Final  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Buffalo TWP MA – Freeport   

 PWS Waters Allegheny River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi)        

 
Changes Since Last Permit Issuance: None 
 
Other Comments: The discharge is to the Kiskiminetas-Conemaugh River Watersheds, which has a Final TMDL, and is 
impaired by sediment, metals, and pH.  No WLAs have been developed, as verified in Appendix C & G of the TMDL, and 
this sewage discharge is not expected to contribute to the stream impairment for which abandoned mine drainage is 
source of such impairment.  A 1/quarter monitoring requirement for Iron, Manganese, and Aluminum will be imposed on 
this facility in accordance with § 92a.61(B).  Application data states that maximum concentration values for Iron, 
Manganese, and Aluminum are 0.037 mg/L, 0.088 mg/L, and 0.03 mg/L respectively, which are below their criteria based 
concentration values.   
 
 

 

 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0254606 
Saltsburg STP  
 
 

4 

Treatment Facility Summary 

a 

Treatment Facility Name: Saltsburg STP 
 

WQM Permit No. Issuance Date 

3213400 08/26/2013 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Ultraviolet 0.2 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.2 423.4 
Existing Hydraulic 

Overload Sludge Holding Tank 
Hauled to Other 

WWTP 

 
Changes Since Last Permit Issuance: A new STP was constructed during the last permit cycle and the organic design 
capacity has increased to 423.4 lbs/day.   
 
The new STP consistent of the following: 
 

- Comminutor 
- Two aerated flow equalization tanks 
- Two aeration tanks 
- Two final clarifiers 
- Two aerated sludge holding tanks 
- UV disinfection system 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0254606 
Saltsburg STP  
 
 

5 

Compliance History 

 
Operations Compliance Check Summary Report 

Facility:  Saltsburg Boro STP 

NPDES Permit No.:  PA0254606 

Compliance Review Period:  5/2017 – 5/2022 

Inspection Summary: 

INSP ID 
INSPECTED 

DATE INSP TYPE AGENCY 

INSPECTION 
RESULT 

DESC 

3339377 03/30/2022 Chapter 94 
Inspection 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

3307615  12/17/2021 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

3150734  02/03/2021 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

3013859 03/24/2020 Chapter 94 
Inspection 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

2976558 12/31/2019 Chapter 94 
Inspection 

PA Dept of 
Environmental 
Protection 

No Violations 
Noted 

2873505  04/11/2019 Compliance 
Evaluation 

PA Dept of 
Environmental 
Protection 

Viol(s) Noted 
&  
Immediately 
Corrected 

2863070 03/27/2019 Sanitary Sewer 
Overflow-
Sampling 

PA Dept of 
Environmental 
Protection 

Violation(s) 
Noted 

2862142 10/24/2018 Administrative/File 
Review 

PA Dept of 
Environmental 
Protection 

Violation(s) 
Noted 

 

 

 

 

 

 

 

 

http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3307615
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3150734
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2873505


NPDES Permit Fact Sheet NPDES Permit No. PA0254606 
Saltsburg STP  
 
 

6 

Violation Summary: 

VIOL 
ID 

VIOLATION 
DATE VIOLATION TYPE DESC 

RESOLVED 
DATE VIOLATION COMMENT 

848129 04/11/2019 NPDES - Failure to properly 
operate and maintain all facilities 
which are installed or used by the 
permittee to achieve compliance 

04/11/2019 Sludge Removed 

845849 03/27/2019 CSL - Failure to comply with terms 
and conditions of a WQM permit 

03/27/2019 Partial blockage in the 
line that was immediately 
addressed. 

845665 10/24/2018 Wasteload Management - Failure 
to implement required measures 
for an existing overload 

04/03/2019 10/24/2018 letter from 
SWRO for hydraulic 
overload 

     
Open Violations by Client ID: 

No open violations for client id 145865 

Enforcement Summary: 

ENF 
TYPE 

ENF 
TYPE 
DESC 

ENF 
CREATION 

DATE VIOLATIONS  
ENF 

FINALSTATUS 

ENF 
CLOSED 

DATE  

VVN Verbal 
Violation 
Notice 

04/29/2019 92A.41(A)5 Comply/Closed 04/11/2019 

NOV Notice of 
Violation 

04/03/2019 94.21 Administrative 
Close Out 

04/03/2019 

PROG Case in 
Progress 

04/03/2019 94.21     

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0254606 
Saltsburg STP  
 
 

7 

 

DMR Violation Summary: 

 

Compliance Status:   

Permittee has open enforcement from NW region. Will need closed prior to issuance. 

Completed by:  John Murphy 

Completed date:  5/16/2022 

END_DATE PARAMETER STAT_BASE_CODE PERMIT SAMPLE UNIT

4/30/22 Flow Average Monthly 0.2 0.237 MGD

3/31/22 Flow Average Monthly 0.2 0.204 MGD

2/28/22 Flow Average Monthly 0.2 0.294 MGD

10/31/21

Total Suspended 

Solids Average Monthly 30 39.75 mg/L

9/30/21 Fecal Coliform Instantaneous Maximum 1000 > 12100 CFU/100 ml

7/31/21 Flow Average Monthly 0.2 0.201 MGD

3/31/21 Flow Average Monthly 0.2 0.206 MGD

4/30/20 Flow Average Monthly 0.2 0.229 MGD

3/31/20 Flow Average Monthly 0.2 0.235 MGD

2/29/20 Flow Average Monthly 0.2 0.256 MGD

1/31/20 Flow Average Monthly 0.2 0.207 MGD

12/31/19 Flow Average Monthly 0.2 0.202 MGD

11/30/19 pH Minimum 6 5.8 S.U.

7/31/19 Fecal Coliform Instantaneous Maximum 1000 1404 CFU/100 ml

5/31/19 Flow Average Monthly 0.2 0.229 MGD

2/28/19 Flow Average Monthly 0.2 0.313 MGD

1/31/19 Flow Average Monthly 0.2 0.24 MGD

12/31/18 Flow Average Monthly 0.2 0.254 MGD

11/30/18 Flow Average Monthly 0.2 0.28 MGD

10/31/18 Flow Average Monthly 0.2 0.222 MGD

9/30/18 Fecal Coliform Instantaneous Maximum 1000 1240 CFU/100 ml